TUV Rheinland Nederland B.V.

Return address' PO box 337, 7500 AH Enschede, The Netherlands

Forbo Flooring Coral N.V.
Att.: Mr. R, Koomen

P.O. Box 17

1560 AA

KROMMENIE

The Netherlands

Report

Project number : 89202718
Report number : 89202718.04br

Received:
A sample of floor covering, entrance mat, marked as: “Coral Grip HD”;
TUV sample reference: MT12-36652.04.

Request:
Classification of burning behaviour according to EN 13501-1:2007.

Test method:

Identification parameters : EN 1307.
Ignitability (direct impingement of flame) : EN ISO 11925-2.
Reaction to fire (radiant panel) : EN ISO 9239-1.
Results:

See page two up to and including three.

Appendix:
See page four up to and including eleven.
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TEST RESULTS

» Identification parameters EN 1307:2008

Type of manufacture

Type of use surface

Type of secondary backing
Pile Fibre

Total mass per unit area g/m”

Total thickness, mm
* = manufacturer's declaration

: Non-woven

: Scraping mat, structured

¢ Vinyl backing (synthetic)*
: 100% Vinyl*

: 7680

1501

»  Ignitability EN-ISO 11925-2:2010

Conditioning time, climate
Date of testing
Description of substrate
Flame application
Application time

:8days,23+2°Cand 50+ 5%

: 15 November 2012

: 6 mm, Fibre cement board, 1800 kg/1113.
: Surface.

: 15 seconds.

A TUVRheinland®

Direction: In production Across
production

Total burning time'(15 s) 15 15 15 15 15
Flame tip reaches 150 mm (s) no no no no no
Extent of damaged area, length (mm) 70 62 65 70 70
Extent of damaged area, width (mm) 16 18 18 18 20
Material melts (yes/no) yes yes yes yes yes
Shrinks away* (yes/no) no no no no no
Glowing’(sec) no no no no no
Flaming debris (yes/no) no no no no no
Ignition of filter paper (yes/no) no no no no no

I Inclusive a flame application time of 15 or 30 seconds with surface or edge impingement

2 Shrinks away from flame without being ignited
3 The time at which it occurs and its duration
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TEST RESULTS - follow-up

»  Radiant Panel test ISO 9239-1:2010

Date of testing : 15-11-2012(1+2) and 26-11-2011 (3+4)
Conditioning time, climate t4days,23+£2°Cand 50+£5%
Description of substrate : Fibre cement board, 8+2 mm ,1800+200 kg/m’
conforming to EN 13238.
Sampling procedure : By contractor.
Description of cleaning used  : None.
Fixing method : Fixed, glued with Eurocol Eurostar 540 on
06-11-2012 (1+2) and 16-11-2012 (3+4).
Test Flame CRF Peak light Smoke
specimen, spread attenuation | production
orientation (cm) (kW/mz) (%) (%.min)
.4 24.0 8.3 84.2 428
2.1 25.0 8.1 82.1 410
3.1 24.0 8.3 77.9 431
4. 1 24.0 8.3 83.1 416
Mean 24.3 8.2 81.0 419

Remarks:  Flashing observed. no transitory- or sustained flaming.
All the four tested specimen extinguished naturally.

CONCLUSION
According to EN 13501-1:2007 the tested sample of the aforementioned quality
Coral Grip HD meets the requirements of Class By - s1.

Statements:
The test results only relate to the behaviour of the test specimens of the examined
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product under the particular conditions of the test in laboratory conditions; they are not
intended to be the sole criterion for assessing the potential fire hazard of the product in
use. The method might not be suitable if the product is exposed to much larger flames

or heat radiant sources.

The validity of this report will expire five years after its issue or directly after
alterations or modifications of the examined product (combination)(s) and/or the
criteria. This report shall not be reproduced. except in full. without the written
approval of the testing laboratory.

» ; i i\qj ﬁ :
Author: /|, Review: '
/ 7 5 @’ Z// i

Mrs. L. Pier ' Mr. R. Boerga%;m\(

eihed.

All r:;?/s r

No pdrtof Ihrs report may be reproduced. provided to and/or examined by third parties. and/or published by print.
photoprint. microfilm. in electronic form or any other means without the explicit previous written consent of TOV
Rheinland Nederland B.V.

In case this report was drafied within the context of an assignment to TUV Rheinland Nederland B.V.. the rights and
obligations of contracting parties are subject to the General Terms & Conditions for Advisory. Research and
Certification assigmments to TUV Rheinland Nederland B.V. and/or the relevant agreement concluded between the
contracting parties, © 2010 TUV Rheinland Nederland B.V.



APPENDIX I: Flooring Radiant Panel Single Specimen Report

Eepott prodiced with the Fire Teating Techeolagy FRFSAM softdate

Flooring Radiant Panel Single Specimen Report

Standard
Laboratory
Sponsor
Lurostar 340
Dile of lest

Specimien deseription
Tesl name
File mame
Test numbes in serivs

Flux calibration file name

Thickness (mm)
Density (kg/m?)

Test duration
Substrate used?
Subatrale
Fining method

D EN 150 9239-1:2002
: TUV Rhcinland Nederland BV,
Forbe - 89202718 - Caral Grip HD EV - glend Furocoel

Nov. 152012

CMT12-30052.04

Prod H1

CDAFRPEILESYVI2T HK6,CSV
04

PCAFRPSOFTVCALIBUWLX 201208V

S 12 minutes 17 seconds (737 8)
EYeH

: Calcrum silicate

sadhesive

Conditioned? : Yes

Conditioning wmp. (°C) 23

Conditioning RH ("¢) 150

Test Results

Time to ignition ¢ 2 minules U1 seconds (121 8)
Time 1o flameoul 212 minutes 14 secands (734 5)
Lxtent of burning (mm) a5l

Critical flux at extinguishment (KW/m?) L 809

HI- 10 (KW/m) (X809

HE-20 (kW/mY) == 10.9

HE-30 (kW/m?) p== 109

Flame spread at 10 minutes (mm) L350

Flame spread at 20 minotes (mm) -1

Flame spread at 30 minutes (num) b

Peak light atlenuation (©4) C82. 14

Time 1o peak light attenuation 13 minutes 58 seconds (238 5)
Jotal mtegrated smoke ("r.min) + W86

P"otential classitication AZUN/B

Smoke production classification sl

These roselis iclate only g the behaviour of the specmmans of ihe product uader the particatar condaions ol the test: they

are sol inlended 1o ke the sole ceiterivn for assessing the potential fire hiezand of the product in vse,
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APPENDIX I: Flooring Radiant Panel Single Specimen Report

Reme produocd watk tne Fire Tosting Tecranlory FRESA aofivar g 2

Smoke Graph
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Ihese rostiiarelale enly o the behayviour al the spechimens of the piodict wirder the paaticular comdiions o the res, 1hey
ate nobinteaded vt the sole ailerion b asseseing fire hacand ol the prodact inouse.
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APPENDIX I: Flooring Radiant Panel Single Specimen Report

RIS sefnare Fage |

Flooring Radiant Panel Single Specimen Report

Standard
Luboratory
Sponsor
Furostar 540
Date of lest

Specimen deseription
Test mame
File name
Test number in series

Flux cubbration Lile name

Thickness (i)
Density (kg/'m?)

Test duration

CENISO 9239-1:2002
S TOV Rheinland Nederland B.Y.
: Forbo - 89202718 - Coral Grip HD EV - gleud Furccol

: Nov, 152012

S MTI12-36652.04

CAcross #1

CDAFRPEILESS 1211002708V
i 4

CCAFRPSOFTCALIBIFLX12012.CSV

- 13 minutes 08 seconds (788 5)

Substrale used? cYes

Substrale : Calcium silicate

Fixing methad sidhesive

Conditioned? s Yus

Concdhitioning temp, (°C) 123

Canditioning R (%) 250

Test Results

Tame o ignition 2 minutes 01 seconds (121 %)
Time to flameout 3 minules U6 secands (78560 +)
Lxtent ol burmng (mm) 2240

Critieal flus at extimguishment (KW/in-) FR2Y

HE-10 (kW/m?) 1829

HE-20 (kWrm) ;o= ()9

HE-31 (KW/m*) = 109

Flame spreqd at T minutes (mm) 1240

Ilame spread al 20 minutes (mm) -1

[lame spread at 30 minutes (mm) -1

Peak Hght attenuation (%) 1 84.22

Fime to peak light attenuation
Totul integrated smoke (“e.min)
Potentiul classification

Smoke production classification

< 3 minutes 39 seconds (239 €)
142781
L A2NYBNY

HES |

These fesults relate only tothe hehiaviour of the specimens of the preduct under the pariealar conditiors of the tests they
st nol intended W be the sole wwiterion for assessing (he potential tire hazard of the prodact in use
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APPENDIX I: Flooring Radiant Panel Single Specimen Report
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APPENDIX I: Flooring Radiant Panel Single Specimen Report

Repen prodawocid st the bare Totoga Tocknalowy | RPSGHsolts e g 1

Flooring Radiant Panel Single Specimen Report

Standand
[aboritory
Sponsor
Dite of test

Specimen description
Test nume
File name
Test number in series

Flux clibration file name

Thickness (mmy
Density (hy/m')

Test duration

Substrate used?
Substrale

Fixing method
Conditioned?
Conditioning temp. (°C)
Conditioning RH (%)

Test Results

Time 1o igmition

Timne to Hameout
Extent of burning (min)

s EN IS0 923412002

CTUV Rheintand Nederland B.V.

: Fortbo - Coral Grip HD EV - 89202718 - [PK
s Nov, 192012

cMT12-30652.44

s Prod #2
CDAFRPFILESVI2110033.C5V
:d

CaFRPSOFTVWCALIBIFLX 1201 208V

12 minutes 0Y seconds (729 8)
: Yes

: Calcium silicate

cadhesive

:Yes

123

150

s 2 minutes 01 seconds (121 5)
2 12 minules 07 seconds (727 8)
: 240

Criticul Hux at extinguishment (kW/m?) + 8.29

=10 (KW ) 1 8.29

HE-20 (kW/m?) >= 109
HIE-30 (kW/m) 1 a=10.9
Fhime spread ot HEminotes (mm) 1240

Flame spread at 200 minutes (mm) inl

I hame spread at 300 minutes (mm) t-1

Peak light altenuation (%) : 7791

Time to peak light attenvation Sd mimutes 34 seconds (274 5)
Tou] integrated smoke (%.min) 43071
Patential classification FAZIMB
smoke production classification HE? |

Phove results rlate only i the behay sour of the spevaven ol the poxduct unde the partcula comditiors of Hhe et they
are gt micrdes] e be the sole criterion (or assessing the porential fire hazasd of the product in use,

Precisely Right.

Date
December 07, 2012

Project number
89202718

Report number
89202718.04br

Article
Coral Grip HD

Page
8/11




TUVRheinland®
Precisely Right.

APPENDIX I: Flooring Radiant i i . Date

I: Flooring Radiant Panel Single Specimen Report aesnikis 7, 5618
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APPENDIX I: Flooring Radiant Panel Single Specimen Report

Reprt provduced stk 10 Fise Testing Technology FRPS0A woliware v

Flooring Radiant Panel Single Specimen Report

Standard
Laboratory
SPOHSOT
Dale ol lesl

Specimen deseription
Test name
File name
Test nuiber in scries

Flux calibration file name

[ hickness (i)
Density (kgrm')

Test duration
Subsstrate used?
Substrute
Fixing method

S EN1SO 923902002

S TUV Rheintund Nederlind B.V,

: Forba < Coral Grip HD EV - 89202718 - IPK
; Nov, 192012

MTI12-36632.04

cProd #3
CDAFRPFILESV2110036.CSV
14

CCAFRPSOFTWCALIBELNT2012.08V

12 minutes 28 seconds (748 %)

S Yes
s Calcium silicate
sadhesive

Conditinned? Yo

Conditioning temp. ("C) 123

Conditioning RH (2) L350

Test Results

Time o igmton : 2 minutes 06 seconds (126 %)
Time 10 Tameout 12 minutes 26 sceonds (746 )
Ixtent of burning (mm) 1240

Critical tuy al extinguishment (KW:m™) 18,24

-1 (kW) Y824

FIE-200 (RS ey ca= Y

HE-30 (KW ') = 09

Flime spread ot [Eminutes (min) D)

Flame spread at 20 minuies (mm) -l

Flume spread af 30 minutes (nm) HE |

Peak light attenuation (“¢) S R308

Time to peak light atenuation
Total integrated smoke (“2.min)
Potential classification

Smoke production classification

s minutes 17 seconds (257 1)
216,26

S AZ(YBUNY

:sl

Flese pesulis relare vdy e the behavionr ol the specimens of the product veder the particela ooaditons ol the tesis they
are ot mtcirdad o be the sole cnterion 1o sassimg the potential fire hazard ol the produst in use.
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